Model. DW352

L.Model Pic.L.Part Pic.

 

Price List

No. CODE DESCRIPTION  PRICE 
1 383647-00 ARMATURE & FAN   1,200.00
1 383647-01 ARMATURE & FAN   1,200.00
1 383647-02 ARMATURE & FAN   1,200.00
2 155467-00 FIELD      450.00
2 155467-01 FIELD      450.00
3 BK06 BRUSH KIT      400.00
3 BK81 BRUSH KIT      160.00
4 330019-02 SCREW  
5 448083-01 BRUSH HOLDER       80.00
6 448084-01 BRUSH CAP       20.00
7 153101-00 SWITCH       30.00
7 381128-00 SWITCH      250.00
8 330060-60 CORD & PLUG      300.00
8 330064-12 CORD & PLUG      300.00
8 330076-12 CORD & PLUG  
8 385948-04 CORD & PLUG  
8 444469-20 CORD & PLUG  
8 93548-26 CORD & PLUG      300.00
9 330003-04 BALL BEARING      150.00
10 330003-09 BALL BEARING      150.00
11 70907-00 5/16-24 CLAMP BOLT       30.00
12 149232-00 OUTER CLAMP WASHER       85.00
13 133876-00 RETAINING RING       15.00
14 153181-00 INNER CLAMP WASHER       85.00
15 696060-00 RETAINING RING       15.00
16 148809-00 CORD PROTECTOR  
16 330005-01 CORD PROTECTOR       60.00
17 140653-00 LOWER GUARD      350.00
18 151918-00 GUARD SPRING       30.00
19 158472-00 TAPTITE SCREW         5.00
20 155455-00 GEARCASE COVER      190.00
21 449460-01 END CAP      150.00
22 153170-00 GEARCASE      650.00
23 155461-01 SPINDLE & GEAR (48 TEETH)      500.00
24 70473-00 ROLLER BEARING      150.00
25 131890-00 1/4-28 SCREW       50.00
26 131982-00 GUARD BUMPER       30.00
27 155453-00 BAFFLE       80.00
28 380414-00 CORD CLAMP       30.00
28 450877-00 CORD CLAMP       60.00
29 679139-00 SPECIAL BOLT       10.00
30 330019-13 SCREW         5.00
31 95100-17 SHOE & BRACKET      350.00
32 695197-00 ROLL PIN       10.00
33 142881-00 10-32 X 2 1/2" SCREW         5.00
34 38910-00 SPECIAL BOLT       10.00
35 33086-00 WING NUT         5.00
36 99358-05 FLAT WASHER       50.00
37 87112-16 HANDLE COVER  
37 87112-17 HANDLE COVER      150.00
38 153162-00 NAMEPLATE       60.00
38 153172-00 NAMEPLATE  
38 153173-00 NAMEPLATE       50.00
38 153183-00 NAMEPLATE  
38 380557-00 NAMEPLATE       60.00
38 381768-00 NAMEPLATE  
38 381769-00 NAMEPLATE  
39 87111-16 HANDLE ASSY      150.00
39 87111-17 HANDLE ASSY  
40 330019-14 SCREW         5.00
41 155452-00 FIELD CASE      400.00
42 399729-00 TAPTITE SCREW         5.00
43 445217-02 SLEEVE       30.00
44 144461-00 10-32 X 2 3/8" SCREW       50.00
45 153124-01 UPPER GUARD      500.00
47 153177-00 CAPACITOR      250.00